APPENDIX H. ASTM FRICTIONAL SKID RESISTANCE TEST DATA
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DATE OF TESTING ! 09/17/9% PAGE! 1M
TARGET SPEED : 40 MPH TEST WHEEL : LEFT

TEST SITE : RUNWAY 22 & 17 TEST SITE : RUNWAY 22 & 17

CPAVEMENT TYPE:  ASPHALT PAVEMENT TYPE: ASPHALT

TESTTYPE: ORY TEST TYPE ; WET

COMMENTS : ASTM E 1337 -850 | [COMMENTS : ASTME 1337-90
1 95,7 40,1 a2 1 84 .6 40.3 86
z 47 .0 40.4 q32 2 g4.7 39.06 86
3 85,8 9.6 20 3 B7.6 39.5 &4
£ 88,2 J9.3 BO 4 BY.2 39.7 B4
5 L A 385 =1 ¢] 5 B2 aG.0 B4
1 g4 .3 ag_e a0 3] B8 .0 38,2 B2
7 94,0 20.0 BD 7, a5,4 40_4 87
g 93,5 40.0 g2 g 86.9 39.4 87
] 94.4 A0 .14 a0 a 48.5 349.3 g2

i 10 94.5 39.9 €0 10 §7.8 40.0 82

TEST SITE: RUNWAY 22 TEST SITE: RUNWAY 22

PAVEMENT TYFE: ASPHALT IPAVEMENT TYRPE: ASPHALT

TESTTYPE DRY TESTTYPE: WET

COMMENTS : ASTME 1337-90 § ICOMMENTS : ASTM E 1337 - 80
1 9.7 39.1 B2 1 g£2.6 39,5 a7
2 548 39,1 B2 2 g5 .3 404 86
3 g9d .9 38,1 a2 3 g7.8 40.3 gc
x| g3, 7 3a.1 B2 k& 4 g2 40,4 86
5] 03.2 35.1 g2 L) §5.3 40 .4 84
3] GZ.4 3%.1 82 & gE_ 8 40.4 . B4
7 04.6 33.1 BZ ) B&.9 40.8 E4
B g93.4 38,1 87 B 87.3 40,1 24
g g4.4 39.1 g2 9 89.4 34,8 44
10 54.5 39.1 B2 10 846.9 19,8 34
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DATE OF TESTING : 10/01/98 PAGE: ' 172
TARGET SPEED : 40 MPH TEST WHEEL : LEFT
TEST SITE: RUNWAY 22817 | |TESTSITE: RUNWAY 22 & 17
PAVEMENT TYPE:  ASPHALT | [PAVEMENT TYPE: ASPHALT
TESTTYPE: DRY {TEST TYPE : WET
COMMENTS : ASTME 1337 -90 § |COMMENTS : ASTM E 1337 - 80
i 93.4 3.4 Ta 1 g6.4 39.7 75
2 4.3 40.3 TE l 2 8E.& as.7 75
3 94.3 40,77 JE 3 BE. % Ia.5 75
A Q4.6 39.9 T8 & 85.%9 39.86 75
5 93,7 359.2 TE g ES.6 41.0 15
& 93.5 3e.9 77 o B4 B 40_2 7o
7 2.2 39.9 3 7 BB 39.4 75
B 93.7 35.4 7 & 6.5 38.2 75
2 3.7 38.7 77 -] 85,5 39.7 75
0 9z2.3 40,3 77 10 5.9 £40.6 75
TEST SITE : RUNWAY 17 TEST SITE : RUNWAY 17
PAVEMENT TYPE: JENNITE PAVEMENT TYPE: ASPHALT
TESTTYPE: WET TESTTYPE: WET

COMMENTS : ASTME 1337 -20 COMMENTS : ASTM E 1337 - 90

1 59.4 40.6 73 1 75.2 40.€ 24
2 45 .7 ag.4 69 2 74.8 39,1 g4
3 45.6 40.1 73 3 74,9 40.0 aa
4 59.4 40 .1 73 4 74.9 40.5 75
5 46.5 40.2 73 5 75.6 39.6 75 I
6 59.4 40.5 73 g 75.5 40,7 75
7 44.0 32.9 73 7 15.5 40.5 75
i} 45.% 347 73 g 76.0 40.0 75
! 45 .5 39.3 73 g 15.6 39,7 73
10 a7.0 40,2 73 19 76.3 40.1 15
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DATE OF TESTING : 10/18/98 PAGE: 11
TARGET SPEED : 40 MPH TESTWHEEL : LEFT
TEST SITE : RUNWAY 22 & 17 | |TEST SITE: RUNWAY 22 & 17
AVEMENT TYPE:  ASPHALT IPAVEMENT TYPE: ASPHALT
TESTTYPE : DRY TESTTYFE: WET
COMMENTS : ASTME 1337 -90 | |COMMENTS : ASTM E 1337 - 90
1 84 .48 in.4 71 1 g6.7 40.46 71
2 83.6 40.1 71 2 0,0 39.% 71
3 845. 8 40. 6 T1 3 £8.1 32.6 71
4 Bz .2 40,7 T1 4 BY.7 a0 .2 71
5 94,3 43.7 71 5 99,1 40.7 71
€ Q2.2 32.9 71 & g7.0 g6 Ti
T 25.2 40.6 71 7 84,9 40.4 71
& 91.& 40. 46 T1 i 2 g87.4 32.2 a9
9 90.3 41.0 69 9 87.85 39._4 69
10 92,8 40,6 69 10 p4.1 46.0 69
TEST SITE : 'TEST SITE :
PAVEMENT TYPE : WPAVEMENT TYPE :
TEST TYPE : \TEST TYPE :
COMIMENTS : {COMMENTS :
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DATE OF TESTING : 09/22/98 PAGE:
TARGET SPEED - 40 MPH TEST WHEEL : LEFT
TEST SITE : RUNWAY 22 & 17 § |[TEST SITE: RUNWAY 22 & 17
PAVEMENT TYPE: ASPHALT PAVEMENT TYPE: ASPHALT
TESTTYPE : DRY TEST TYPE : WET
ICOMMENTS ; ASTM E 1337 -850 COMMENTS : ASTME 1337 - 90
1 96.1 40,1 77 1 g8.9 40.5 77
2 95,5 39.13 77 2 ag.9 40.5 T7
3 94.1 39.7 77 3 87.2 40.7 77
4 92.9 29,4 77 4 B9, 7 40.7 77
5 92.7 34,8 77 5 93.2 40.7 77
1 9z.7 39,2 17 6 88.5 39.8 77
7 91.7 40,1 77 7 §3.5 39,9 77
B gz.8 £0,49 77 f BE.6 4G.1 77
g 84,8 g1, 49 77 S 87.7 40,3 T
1G 24,1 41.1 11 10 BE.D 40.6 T7
TEST SITE : TEST SITE :
PAVEMENT TYFE : PAVEMENT TYPE :
TEST TYPE : TEST TYPE :
COMMENTS : RCOMMENTS :
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DATE OF TESTING : 11/09/98  PAGE: 1/1
TARGET SPEED : 40 MPH TEST WHEEL : LEFT
TEST SITE : RUNWAY 22 217 | |TEST SITE: RUNWAY 22 & 17
PAVEMENTTYPE:  ASPHALT PAVEMENT TYPE: ASPHALT H
TEST TYPE DRY TEST TYPE: WET
COMMENTS : ASTME 1337 -90 | [COMMENTS : ASTM E 1337 - 90
1 ga.7 39.7 a3 1l 87.8 40.3 /3
2 89.8 3g.3 53 2 87.5 £1.40 53
3 1.5 40.0 53 3 8n.3 .6 33
4 an.v a0, 53 4 g85.6 44,0 53
5 9%,k 39,7 53 L Be.3 40.9 53
L5 az.0 40,4 E3 [ E&.R 40,7 53
- 89.9 40.8 E3 ) 87.4 40.7 53
:! aQ.3 440,72 =3 8 87.2 41.0 53
g g§9.8 £40, 3 03 o) 6.5 39._8 53
in 89, 2 4.1 53 10 Ba.l 40.5 53
{TEST SITE: RUNWAY 17 (Larce Repils) | [TEST SITE : RUNWAY 17 (SMALL RADIUE)
\PAVEMENT TYPE:  JERNITE PAVEMENT TYPE:  JENNITE
ITEST TYPE : WET TEST TYPE: WET
| ASTME 1337-90 | |COMMENTS : ASTME 1337 - 80
1 32.2 35.5 55 1 41.7 40,59 53
2 31.1 38,2 55 2 37.7 40.3 53
3 32.3 a¢. 0 55 3 36.8 39.46 53
4 35.4 ar. 4 a5 4 38.9 39.6 53
5 35.8 40.5 55 5 40.3 40.4 53
& 31.7 40,1 55 6 3z2.8 40 .6 a3
7 36,7 24.8 kS T 37.1 40,8 53
8 31.1 3a.7 53 8 37.9 40,8 53
k| 305 39.5 &3 g 34_3 0.9 53
10 33,9 A0.4 53
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DATE OF TESTING : 10/15/98 PAGE: 11
TARGET SPEED : 40 MPH TEST WHEEL - LEFT
TEST SITE : RUNWAY 22 8 17 | {TEST $I7E RUNWAY 22 & 17
IPAVEMENT TYPE: ASPHALT PAVEMENT TYPE: ASPHALT
TESTTYPE: DRY TESTTYPE : WET
COMMENTS : ASTME 1337 -90 | JCOMMENTS ASTM E 1337 -90

1 90.9 40.6 62 1 84.9 35,3 £6
2 47.7 40.40 62 2 64.4 38.1 66
3 B8.7 39.6 62 3 85.6 3%.3 €6
4 S0.4 38.5 62 1 B5.2 40.0 66
5 90.0 33.9 62 5 83.7 40,6 €6
6 81.4 40.9 62 6 83.5 41.2 66
7 88.4 40.6 62 7 84.5 40.2 66
8 87.9 40.3 62 g 85.0 39.8 66
9 89.3 35.6 62 3 84,7 39.6 66
10 87.9 39.6 62 10 85.1 39.3 64

TEST SITE : TEST SITE :

PAVEMENT TYPE . PAVEMENT TYPE :

TEST TYPE : TESTTYPE:

COMMENTS :




